
©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .1 

 
UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 

Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

 

   Project Concept Note & Monitoring Report (PCNMR) 

Project Name: “0.3 MLD Sustainable Wastewater Treatment by Shree Kamrej 
Vibhag Sahakari Khand Udyog Mandali Ltd”. 

                                                    UWR RoU Scope: Scope 5 

Monitoring Period: 01-01-2014 to 31-12-2024 
Crediting Period:   01-01-2014 to 31-12-2024 

UNDP Human Development Indicator: 0.661 (India) 

 RoUs Generated During 1st Monitoring Period: 3,29,384 RoUs 

 

 
1 1 https://www.undp.org/” https://www.undp.org/  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .2 

A.1 Location of Project Activity 

State  Gujarat  

District  Kamrej, Surat District, Village Navi Pardi 
Gujarat. 

Block Basin/Sub 
Basin/Watershed  

Please refer to  
http://cgwb.gov.in/watershed/basinsindia.ht
ml  

Lat. & Longitude  Lat 21°20'03.6"N long 72°57'50.4"E 

Area Extent  National Highway No .48, At. Navi Pardi – 
394150, Taluka Kamrej, Dist. Surat (Gujarat)  

No. of Villages/Towns  Navi Pardi Village 

 

Bird view  

 

Project Title: “0.3 MLD Sustainable Wastewater Treatment by Shree Kamrej Vibhag Sahakari 
Khand Udyog Mandali Ltd” 

Purpose of the Project Activity: 

Shree Kamrej Vibhag Sahakari Khand Udyog Mandali Ltd. has commissioned a 0.3 MLD Effluent 
Treatment Plant (ETP) to manage wastewater from its sugar and distillery operations. The 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .3 

facility manufactures crystal white sugar and industrial alcohol, with by-products such as 
bagasse, molasses, press mud, and bio-compost. The production processes release effluents 
rich in organic matter, suspended solids, and oil traces, necessitating controlled treatment 
before reuse or discharge. The ETP employs a sequential process including pH correction, 
screening, oil removal, equalization, primary clarification, biological aeration, and tertiary 
filtration. The treated water is reused within the plant for non-potable applications including 
cooling, floor cleaning, and gardening. This initiative ensures adherence to environmental 
norms, promotes water conservation, and advances the plant’s transition toward sustainable 
and zero-liquid discharge practices. 

꼡 ETP Capacity: 0.3 MLD 

꼡 Commissioning Date: 18/05/1994. 

 

   



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .4 

 

                                                                      CLARIFLOCULATOR  

  

            HOLDING TANK  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .5 

                                                                 

                                             

      

A.2. Project owner information, key roles and responsibilities 

Project Proponent (PP): Shree Kamrej Vibhag Sahakari Khand Udyog Mandali 
Ltd. 

UCR Project Aggregator Viviid Emissions Reductions Universal Private Limited 

Contact Information: lokesh.jain@viviidgreen.com 

 

The Project Proponent (PP) confirms that They meet all requirements in the management plan 
for the successful implementation of the project, as outlined below: 

    AERATED LAGOONS 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .6 

Water Rights: They hold legal water user rights for the project area, ensuring we can use the 
necessary water resources for the project. 

Land Ownership: They have a clear and undisputed legal land title for the entire project area, 
confirming our right to use the land. 

Permits: They have secured all required permits for the project. For any permits still pending, 
we have submitted applications and are complying with all regulations to start on time. 

Costs: They have documented all project costs in the Detailed Project /Auditor Certificate. The 
project cost is approximately ₹50 Lakh Cover Land, building, machineries, ETP and operational 
expenses.  

Project Proponent is committed to meet there all legal and regulatory requirements to ensure 
the project proceeds without issues. covering infrastructure, permits, equipment, and 
operational expenses. 

 

A.2.1 Project RoU Scope  

PROJECT NAME “0.3 MLD Sustainable Wastewater 
Treatment by Shree Kamrej Vibhag 
Sahakari Khand Udyog Mandali Ltd.” 

UWR Scope: SCOPE 5: Conservation measures taken to 
recycle and/or reuse water, spent wash, 
water etc across or within specific 
industrial processes and systems, including 
wastewater recycled/ reused in a different 
process, but within the same site or 
location of the project activity. Recycled 
wastewater used in off-site landscaping, 
gardening or tree plantations/forests 
activity are also eligible under this Scope. 

Date PCNMR Prepared  21-07-2025 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .7 

A.3. Land use and Drainage Pattern 

Not Applicable.  

This Project treats and reuses wastewater. It does not involve land-use activities. It is an 
industrial process that meets technical standards and follows local pollution control board 
rules. The project does not damage land or drainage systems. 

A.4. Climate  

The Project treats and reuses wastewater from Sugar industry It does not depend on the area's 
weather since the water is not exposed to outside conditions or harm the environment. 

A.5. Rainfall 

The Project activity is not dependent on the rainfall pattern of the area as it treats and reuses 
the wastewater from ETP. 

A.6. Ground Water  

The project activity does not rely on groundwater (fresh water); instead, it treats the effluent 
and recycles it back into the process. 

A.7. Alternate methods 

Conventional sugar and distillery units often rely on high-volume freshwater intake and 
discharge untreated or partially treated effluents, contributing to long-term water stress and 
ecosystem degradation. Alternatives such as basic sedimentation ponds, single-stage clarifiers, 
or limited filtration systems offer minimal reuse potential and cannot reliably meet pollution 
control norms. In contrast, the selected project activity uses advanced multi-stage treatment to 
recycle wastewater for non-potable functions like cooling, gardening, and floor cleaning, 
reducing strain on local water sources and enabling year-round sustainability. 

Traditional discharge methods to water bodies frequently release high BOD, COD, oils, and 
suspended solids into nearby water bodies, harming aquatic life and soil health. Although some 
facilities opt for minimal biological treatment, these are insufficient for zero-discharge goals. 
The chosen approach ensures full effluent treatment with pH correction, screening, aeration, 
and filtration—delivering compliance, ecosystem protection, and community benefits through 
safe water reuse. 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .8 

Instead of excessive freshwater intake or groundwater use—especially critical during 
summer—the project activity enables the facility to reuse treated water, conserving 
resources and enhancing plant self-sufficiency. 

The RoU program promotes wastewater treatment and reuse initiatives, thereby offering an 
alternative to the release of wastewater through surface Discharge which could have an 
adverse impact on soil Health. 

 

A.8. Design Specifications 

PROCESS FLOW: -  

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .9 

.  

  

                                                                 AUTO CAD DESIGN OF ETP  

 

 

 

 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .10 

 

 DESIGN SPECIFICATION  

Main ETP Units 

Sr. 
No. 

Description 
Specifications (in terms 
of dimension, size, type, 

MOC) 
Total Quantity 

Total Volume of 
Units (m³) 

1 Course screen chamber 2m × 0.75m × 0.50m 1 0.75 

2 Medium screen chamber 2.5m × 0.75m × 0.5m 2 1.875 

3 Oil & grease trap 1.5m × 0.75m × 0.5m 1 0.5625 

4 Oil collection Chamber 1.0m × 1.0m × 0.6m 1 0.6 

5 Receiving Sump 4.15m × 2.55m × 2.0m 1 21.165 

6 Equalization tank 19.90m × 16.75m × 3.5m 1 1166.63 

7 Lime Slurry Tank 1.35m × 1.0m × 1.50m 1 2.025 

8 
Neutralization Tank Channel 
Type 

10.00m × 4.00m × 2.50m 1 100 

9 Primary Clarifier  10.00m × 0.80m × 2.5m 1 200 

10 Sludge Drying Beds 5.0m × 2.5m × 1.0m 10 250 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .11 

11 Aeration Lagoon 47.77m × 25.93m × 3.5m 1 4324.3 

12 Secondary Clarifier 11.00m × 4.3m ht 1 246.176 

13 Hold up Tank 
2.4m × 12.0m × 3.5 m 
MLD 

1 100.8 

14 Sand Filter 1.6 dia × 1.6 Dia × 3.5 ht m 1 5.5 

15 Activated Carbon Filter 1.4 Dia × 1.4 dia × 3.5 ht m 2 5.502 

16 Cleaning West Water Lagoon 
18.25m × 13.05m × 3.5 m 
MLD 

1 1165.72 

17 Room for MCC Panel & Lab 7.50 × 3.80 × 3.0 m 1 - 

18 Effluent Transfer Pump - 2 - 

19 Roots Air Blower Air m³/hr 2600, HP 7.5 2 - 

20 Sludge Recycle Pump HP 3.0 2 - 

21 Sand Filter Pump HP 7.5 2 - 

 Total Volume in m³   7253.165 

 

SPENT WASH & TREATED WATER LAGOONS 

Sr. 
No. 

Description 
Dimensions (L × W × D) 

(in m) 
Quantity Volume (m³) 

1 Spent wash Lagoon no-1 42.0 × 21.0 × 3.50 1 3087 

2 Spent wash Lagoon no-2 47.77 × 23.95 × 3.50 1 4004.793 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .12 

3 Spent wash Lagoon no-3 64.5 × 26.5 × 3.50 1 5976.375 

4 Spent wash pumping station 5.0m × 3.0m × 3.5m 1 52.5 

5 New Treated Water Lagoon 14.0 × 18.2 × 2.8 1 705.6 

 Total Volume in m³   14826.09 

 

PROPOSED LAGOON 

Description Dimensions (m) Volume (m³) 

Proposed new storage lagoon                                     70 × 50 × 3.5 12250  

 

PROCESS DESCRIPTION: -  

The Effluent Treatment plant (Etp) has designed to efficiently treat wastewater generated from 
process within the industry. The treatment system incorporates physical, chemical, biological, 
and tertiary processes to ensure treated water is safe for reuse or disposal in accordance with 
environmental regulations.  

1. Preliminary treatment 

The influent wastewater from the factory, containing suspended solids, oils, and organic 
matter, first undergoes ph correction using lime to bring it within a neutral range suitable for 
biological treatment. 

 Screening units: 
The effluent then passed through a coarse screen chamber and a medium screen 
chamber to remove floating debris, plastics, fibers, and other large particulate matter 
that may damage downstream equipment or hinder treatment performance. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .13 

 Oil & grease separation: 
post-screening, the effluent enters the oil & grease trap, where floating oils and fats 
separated. An oil skimmer helps in continuous removal of surface oils, which are 
collected in a designated oil collection chamber for safe disposal. 

 

                                                       SAND & GRID REMOVER  

 2. Flow Equalization and Ph Adjustment 

 Receiving Sump & Equalization Tank: 
The Screened and Deoiled Effluent Is Transferred to The Receiving Sump and Then into 
The Equalization Tank. This Tank Plays a Crucial Role in Buffering Flow and Load 
Variations, Ensuring Steady-State Conditions for the Biological Treatment That Follows. 

 Neutralization Tank: 
Further Fine-Tuning of The Ph Is Conducted in the Neutralization Tank (Chanel Type), 
Using Acid or Alkali Dosing If Required, Based on The Inlet Ph Levels. 

 Lime Slurry Preparation: 
Lime Is Prepared in A Lime Slurry Tank and Dosed into the System as Part of Ph Control 
and Coagulation Support. 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .14 

 

                                                                        REACTION TANK  

 

                                                          PRIMARY CLARIFIER  

 3. Primary treatment 

 Primary clarifier: 
the neutralized effluent is passed into a primary clarifier were heavier suspended solids 
settle down as sludge. this clarifier aids in significant removal of tss (total suspended 
solids) and some portion of bod/cod. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .15 

 Sludge Management: 
the settled sludge from the clarifier is directed to sludge drying beds, where it is 
dewatered and dried before safe disposal or composting. 

 4. Secondary (biological) treatment 

 Aeration lagoon: 
the clarified supernatant from the primary clarifier is sent to a large aeration lagoon, 
where aerobic microorganisms degrade dissolved organic pollutants (bod and cod). 
adequate oxygen is supplied via roots air blowers to maintain the desired mlss (mixed 
liquor suspended solids) concentration. 

 Secondary Clarifier: 
the biologically treated water from the aeration lagoon enters the secondary clarifier, 
where microbial flocs (biomass) settle down. part of this sludge is recycled back to The 
Aeration Lagoon to Maintain Microbial Population, And Excess Sludge Is Sent to Drying 
Beds. 

  

                                      AERATION LAGOON: 
 

 5. Tertiary Treatment (filtration & polishing) 

 Hold-up tank: 
acts as a buffer before filtration and helps maintain a consistent flow to the tertiary 
units. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                  .16 

 Filtration units: 

o Multi-grade sand filters: remove fine suspended particles and turbidity. 

o Activated carbon filters: adsorb dissolved organics, color, and odorous 
compounds, enhancing water clarity and quality. 

The final treated effluent is then collected in a treated water storage lagoon, ready for safe 
reuse or application. 

 

 

                                                             SAND & CARBON  

 6. Treated water reuse 

The polished effluent is reused within the industry for: 

 Cooling tower makeup 

 Floor and equipment washing 